PRODUCT MONOGRAPH INCLUDING PATIENT MEDICATION INFORMATION

PrONUREG®

azacitidine tablets

Tablets, 200 mg, 300 mg azacitidine, Oral

Antineoplastic / Pyrimidine Analogue

Celgene Inc., a Bristol-Myers Squibb company 2344 Alfred-Nobel Blvd. Suite 300 Saint-Laurent, QC H4S 0A4

Date of Initial Approval: JAN-04-2021

© 2020 Celgene Corporation.

ONUREG is a registered trademark of Celgene Corporation used under license by Celgene Inc.

Submission Control No: 240668

CELGENE 2058 APOTEX v. CELGENE IPR2023-00512



RECENT MAJOR LABEL CHANGES

Not Applicable.

TABLE OF CONTENTS

RECENT MAJOR LABEL CHANGES			
TAB	LE OF	CONTENTS	2
PAR	T I: HE	EALTH PROFESSIONAL INFORMATION	4
1		CATIONS	4 4
2	CON	ITRAINDICATIONS	4
4	DOSAGE AND ADMINISTRATION		
-	4.1	Dosing Considerations	
	4.2	Recommended Dose and Dosage Adjustment	
	4.3 4.5	Administration	
_	_		
5		RDOSAGE	
6	DOS	SAGE FORMS, STRENGTHS, COMPOSITION AND PACKAGING	8
7	WARNINGS AND PRECAUTIONS		
	7.1	Special Populations	
	7.1.1 7.1.2	$\boldsymbol{\mathcal{E}}$	
	7.1.3		
	7.1.4	Geriatrics	11
8	ADV	ERSE REACTIONS	11
	8.1	Adverse Reaction Overview	
	8.2	Clinical Trial Adverse Reactions	
	8.3 8.4	Less Common Clinical Trial Adverse Reactions	14
	_	atitative Data	14
	8.5	Post-Market Adverse Drug Reactions	
9	DRU	G INTERACTIONS	15
	9.2	Overview	
	9.3	Drug-Drug Interactions	
	9.4 9.5	Drug-Food Interactions	
	9.5 9.6	Drug-Laboratory Test Interactions	
	9.7	Drug-Lifestyle Interactions	
10	ACT	ION AND CLINICAL PHARMACOLOGY	16



	10.1	Mechanism of Action	16
	10.2	Pharmacodynamics	16
	10.3	Pharmacokinetics	17
11	STOF	RAGE, STABILITY AND DISPOSAL	18
12	SPEC	CIAL HANDLING INSTRUCTIONS	18
13	PHAF	RMACEUTICAL INFORMATION	19
14	CLINICAL TRIALS		19
	14.1	Trial Design and Study Demographics	19
		Study Results	
16	NON-	-CLINICAL TOXICOLOGY	24
PAT	IENT M	EDICATION INFORMATION	27



PART I: HEALTH PROFESSIONAL INFORMATION

1 INDICATIONS

ONUREG® (azacitidine tablets) is a nucleoside metabolic inhibitor indicated for:

 maintenance therapy in adult patients with acute myeloid leukemia (AML) who achieved complete remission (CR) or complete remission with incomplete blood count recovery (CRi) following induction therapy with or without consolidation treatment, and who are not eligible for hematopoietic stem cell transplantation (HSCT).

Limitations of Use:

- ONUREG® is not interchangeable with, and should not be substituted with or for, azacitidine
 for injection. See DOSAGE AND ADMINISTRATION, Administration and WARNINGS
 AND PRECAUTIONS, General.
- The safety and effectiveness of ONUREG for treatment of myelodysplastic syndromes have not been established. Treatment of patients with myelodysplastic syndromes with ONUREG is not recommended outside of controlled trials. See WARNINGS AND PRECAUTIONS, General.

1.1 Pediatrics

Pediatrics (< 18 years of age): No data are available to Health Canada; therefore, Health Canada has not authorized an indication for pediatric use.

1.2 Geriatrics

Geriatrics (≥ 65 years of age): No dosage adjustment is required for ONUREG® based on age, see **ACTION AND CLINICAL PHARMACOLOGY, Pharmacokinetics.**

2 CONTRAINDICATIONS

ONUREG® is contraindicated in patients who are hypersensitive to this drug or to any ingredient in the formulation, including any non-medicinal ingredient, or component of the container. For a complete listing, see **DOSAGE FORMS**, **STRENGTHS**, **COMPOSITION AND PACKAGING**.

ONUREG® is contraindicated in patients with advanced malignant hepatic tumors.

4 DOSAGE AND ADMINISTRATION

4.1 Dosing Considerations

- Health Canada has not authorized an indication for pediatric use, see INDICATIONS.
- No specific dose adjustments are recommended for elderly patients (≥ 65 years of age), see **INDICATIONS**.
- Administer an antiemetic 30 minutes prior to each dose of ONUREG for the first 2 cycles.
 Antiemetic prophylaxis may be omitted after 2 cycles if there has been no nausea and vomiting.



 ONUREG® can be administered to patients with renal impairment without initial dose adjustment, see DOSAGE AND ADMINISTRATION, Recommended Dose and Dosage Adjustment and CLINICAL PHARMACOLOGY, Pharmacokinetics.

4.2 Recommended Dose and Dosage Adjustment

Recommended Starting Dosage:

The recommended starting dose of ONUREG® is 300 mg orally once daily on Day 1 through Day 14 of repeated 28-day treatment cycles.

If the absolute neutrophil count (ANC) is less than 500/mcL on Day 1 of a cycle, do not administer ONUREG[®]. Delay the start of the cycle until the ANC is 500/mcL or more.

ONUREG® maintenance therapy should be initiated after achievement of a CR/CRi following completion of induction and consolidation therapy or following induction if consolidation therapy is not planned.

Dose Modifications During Treatment:

<u>Dose Adjustment for Renal Impairment:</u> No dose adjustment is required for patients with mild to moderate renal impairment.

ONUREG® can be administered to patients with severe renal impairment without initial dose adjustment. Monitor patients with severe renal impairment (creatinine clearance [CLcr] 15 to 29 mL/min calculated by Cockcroft-Gault formula) more frequently for adverse reactions and modify the ONUREG dosage for adverse reactions, see **WARNINGS AND PRECAUTIONS**, **Monitoring and Laboratory Tests**.

<u>Dose Adjustment for Hepatic Impairment</u>: ONUREG® has not been studied in patients with preexisting severe hepatic impairment (total bilirubin > 3 × ULN).

A recommended dosage of ONUREG® has not been established for patients with moderate hepatic impairment (total bilirubin > 1.5 to 3 × ULN).

No dose adjustment of ONUREG[®] is recommended for patients with mild hepatic impairment (total bilirubin ≤ ULN and AST > ULN, or total bilirubin 1 to 1.5 × ULN and any AST).

<u>Dose Adjustment for Adverse Reactions</u>: Dose modification guidelines for hematologic and non-hematologic adverse reactions are recommended based on clinical and laboratory findings if toxicities are judged related to ONUREG[®] (see Table 1).

Table 1: Dose Adjustment for Hematological and Nonhematological Adverse Reactions

Adverse Reaction	Recommended Action
Grade 4 Neutropenia	First Occurrence



DOCKET

Explore Litigation Insights



Docket Alarm provides insights to develop a more informed litigation strategy and the peace of mind of knowing you're on top of things.

Real-Time Litigation Alerts



Keep your litigation team up-to-date with **real-time** alerts and advanced team management tools built for the enterprise, all while greatly reducing PACER spend.

Our comprehensive service means we can handle Federal, State, and Administrative courts across the country.

Advanced Docket Research



With over 230 million records, Docket Alarm's cloud-native docket research platform finds what other services can't. Coverage includes Federal, State, plus PTAB, TTAB, ITC and NLRB decisions, all in one place.

Identify arguments that have been successful in the past with full text, pinpoint searching. Link to case law cited within any court document via Fastcase.

Analytics At Your Fingertips



Learn what happened the last time a particular judge, opposing counsel or company faced cases similar to yours.

Advanced out-of-the-box PTAB and TTAB analytics are always at your fingertips.

API

Docket Alarm offers a powerful API (application programming interface) to developers that want to integrate case filings into their apps.

LAW FIRMS

Build custom dashboards for your attorneys and clients with live data direct from the court.

Automate many repetitive legal tasks like conflict checks, document management, and marketing.

FINANCIAL INSTITUTIONS

Litigation and bankruptcy checks for companies and debtors.

E-DISCOVERY AND LEGAL VENDORS

Sync your system to PACER to automate legal marketing.

